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Sample Name Power Lite
7l 2
2OV L051100-A
Model
FHREM W IR A R A
Applicant Shenzhen UZ Energy limited

B B RN TR HE XA EEE L R ER 105 55 MLV X 2-3 4 343 2 313 &
ROOMS313, 3F 3BLOCK, DUOLI INDUSTRIAL ZONE, 105#MEIHUA
RD.,SHANGMEILIN, FUTIAN DISTRICT, SHENZHEN

PR I T A IR A IR F
Manufacture Shenzhen UZ Energy limited
B RINTEE XA E L XEEE 106 55 MI WX 234343 E313 %
ROOMS313, 3F 3BLOCK, DUOLI INDUSTRIAL ZONE, 105#MEIHUA
RD.,SHANGMEILIN, FUTIAN DISTRICT, SHENZHEN

BEAUEER  |2esEiE
Appearance & Odor |Black metal shell
BAE (X TR G H K FfdrEF M) ST/SG/AC.10/11/Rev.6/Amend.1,

38.3
UNITED NATIONS “ Recommendations on the TRANSPORT OF DANGEROUS GOODS”,

Applicant Address

Manufacture Address

MR T7 5 ) 2 AT

Test method and

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6/Amend.1, 38.3
STV I
AR I 2020-03-26 M B 2020-03-26~2020-04-30
Accepted date Test date
— BEAAN, BERE. Kk dE. AMER. HFE. TERE . BRI,
MR E . ; ) T -
. Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Overcharge,
Test items Forced discharge.
ZMR, ZHEHRFEHEE (X T AR DI 06 E - i v F M)
2 ST/SG/AC.10/11/Rev.6/Amend.1, 38.3 ﬁi&%j{o
i m’g\_ The sample has passed the test items of UNITED NATIO on the
Conclusion TRANSPORT OF DANGEROUS GOODS”, Man riteria
ST/SG/AC.10/11/Rev.6/Amend.1, 38.3. —]___\ cC~
1 A
1A I 25 AR 3t B & A 2% WA UAUA ‘LF‘/
&E The test results are only valid for the test samples submitted th ppll(@ﬁ)
Remark 2.[A Fff UN38.3 i I % ( %% 5 : 01052000001350-3(E) ). LLTEE-

Attached with UN38.3 test summary (No.: 01052000001350 3(E))

ok A
Approver )ﬂ% k“@b Checker: /?#ﬂwl Appralser 2%%’[[3

-

The lesults in this report are relevant only to the sample(s) tested.
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W4 fE R
The batteries information:
RS BTN A JE 5126
Battery type Lithium ion batteries Nominal Voltage :
yr o g B Mook 2
AEER 100Ah o 5120Wh
Rated Capacity Total Energy
_ _E%FR%IJEEE 57 6V FRVE TE WL HL T 50A
Limited Charge Voltage Standard Charge Current
FAT R SOA ELE N L5A
Maximum Charge Current Charge Cut-off Current
=2 3
o e 3R
i 50A Maximum Discharge 100A
Standard discharge Current
Current
b AL EF AL 74 Cuboig
Discharge Cut-off \oltage 44.8v Physical description 440mm(W)>630mm(D)
g 9 Y P <132mm(H)
N E =
e HE 16 PCS e 43kg
Cell Quantity Mass
SRE HAE
wXER 100Ah LSEG 001CBOY0
Cell Capacity Cell Model
WL R PR AL TR AR IR AR A R A F
Manufacturer of cell Contemporary Amperex Technology Co., Limited

PP

# . The results in this report are relevant only to the sample(s) tested.
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F7 AT B 4 Fx Stand reqﬁfﬁiﬁﬁﬁiﬁﬁiumber of A 25 R Z]K%ﬁrieﬁ% #IE
No. Name of test standard Test result conclusion Remark
. FOE(ATFRBIMERBANS KB |
1 g K] Fo A% F M) UN Manual of Tests and See A /
Altitude simulation | Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 1 Passed
38.3 %4 T.1 Test T.1 PP
‘ RAE(XTRREHERNANS KB | s,
) AR I Fo AR F H ) UN Manual of Tests and %) At /
Thermal test Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 2 Passed
38.3 K% T2 Test T.2 PP
KAE(XRTRREHTRHBENS K T E 3
3 ¥ 30 Fo AR v F M) UN Manual of Tests and See At /
Vibration Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 3 Passed
38.3 3 T.3 Test T.3 PP
BKAEE(XTRREMERNAENF KRB WL 4
4 Vi Fo AR F H ) UN Manual of Tests and See Ak /
Shock Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 4 Passed
38.3 ik T4 Test T4 PP
Py KeE(xTREREMNENS Rk |
g Exil(\e r"rf ;IE si%ort FokE % F # ) UN Manual of Tests and | - [gf 5 AR /
circuit Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 5 Passed
38.3 % T.5 Test T.5 PP
‘ BKAEE(XTRERZRhNENS RE T E 6
6 HE 45 F A ) UN Manual of Tests and e xS /
Crush Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 6 Passed
38.3 % T.6 Test T.6 Bp
‘ KAEE(KRT R DT RNENS R T E 7
- WEx® FaAr E F M) UN Manual of Tests and See -3 /
Owercharge Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 7 Passed
383 % T.7 Test T.7 PP
BAEE(XTRERSZRhNENS RE T 8
3 7 4| A e, Fn k& F ) UN Manual of Tests and See A /
Forced discharge | Criteria ~ ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 8 Passed
38.3 i%% T.8 Test T.8 PP
MR IR I mE: 20°C-25°C; HHLIEE: 45%-75%
Test environment condition Ambient temperature: 20°C-25°C, Ambient humidity: 45%-75%
MR IR E /
Test items
L R \ 4 # Hl 4
Subcontracted test condition | & SkH = Name Post code /
Subcontracted S
Laboratory Mk e iE /
Address Tel
1.7 i . The results in this report are relevant only to the sample(s) tested.
2. 5005 AT 4 AR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 ff 1 MK E 4 & =
No. Appendix 1 Name of test Altitude simulation

IS WS 2 W S AR R ) % T SRR T 11.6kPa A B I8 2045°C T A E A 6h, R w b #
WANTEERK, LK. THA. THEE. TREMTRE, HEEA KT b s w4
ERBFEWITHEEEFD THAHATX — R B EH 90% (524 H IR A 03X B 2 i 3
EER | R4 ).
Requirement | Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
of Standard | temperature 2035°C. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

wem kA | DL#SD2H: B — AN I ST B T L B
PN | b1#~b2#:  first cycle in fully charged states;

Sl | b3webar: BT EANEREATEME .
b3#~b4#. after 25 cycles ending in fully charged states.
MK 7T Before MR J5 After

b ” T FEHRE | FABE |0,

%5 Mass loss Residual 2 R
Sample No. HL i B E Fr ik Iy Vil N (%) 0CV/(%) Test result
ma(kg) vi(V) m2(kg) V2(V)

b1# 43.00 53.2 43.00 53.1 0.00 990.81 0]
b2# 43.00 53.2 43.00 53.2 0.00 100.00 @)
b3# 43.00 53.2 43.00 53.2 0.00 100.00 @)
b4# 43.00 53.2 43.00 53.1 0.00 99.81 0

A LR V-HER; DMK R-BER; FRK; O-TtE. THA. K. BB, TR K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly,
No Rupture & No Fire.

-

The results in this report are relevant only to the sample(s) tested.
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e ff % 2 MIRTE 4 A R JE R
No. Appendix 2 Name of test Thermal test
Wi A R S AR R R E S T 722 CTHRKED 12h, HHERE IR K F T-4022°C
THKED 12h, FAFR BRI 5 JF 2 18] 8 5 A B 1E] 8] g 4 30min, EH 10 %k, FA AR
B v 3h B W 41 ZE IR R 2035°C T AF K 24h, RE BB A N R EEH K. LB,
TR, TG TRRMTEMRGE, FEENM BRI B AERDENFERERD T
HAEWATX — R AT EN 90% (5228 B R A By IR 50 L 3t 3 o 41 IR 4 )
FRUMEE SR | Test large cells and batteries are to be stored for at least 12 hours at a test temperature equal to
Requirement | 72+2°C, followed by storage for at least 12 hours at a test temperature equal to -4042°C. The
of Standard | maximum time interval between test temperature extremes is 30 minutes. This procedure is to be
repeated 10 times, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (2035°C). Cells and batteries meet this requirement if there is no mass loss, no leakage,
no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
ﬁm%zq bl#*‘bZ#: %"ﬁf@%%éﬁ%%%f@,
S;:n lo | bL#=b2#: firstcycle in fully charged states;
cths | DDA BT BAME Ak A B
b3#~b4#: after 25 cycles ending in fully charged states.
R BT Before MK Ja After
- i FRME | HARE | .,
N Mass loss | Residual | L A28 &
Sample No. HL T E Vil 30 LM & Vil 30 (%) OCV(%) Test result
ma(kg) va(V) m2(kg) V2(V)
b1# 43.00 53.1 43.00 52.8 0.00 99.44 @]
b2# 43.00 53.2 43.00 52.8 0.00 99.25 @]
b3# 43.00 53.2 43.00 52.9 0.00 99.44 @]
ba# 43.00 53.1 43.00 52.8 0.00 99.44 O
A Lt E; V-EER; D-fER; R-BEE; R K O-RME. RHAR. TEE. THE. TREX.

-

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly,
No Rupture & No Fire.

a3 A

i . The results in this report are relevant only to the sample(s) tested.
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e & 3 MRITE 4 ¢ ¥ 3
No. Appendix 3 Name of test Vibration
HABUAR AT ELERANRRL R BRI GG T £, AEZHK, K THz i tRe
1y 9 5% A Ap ik B B 2] 18HZ, 445 6 4R 18 R 72 0.8mm( 1R % L.6mm), 5534 i 4 3 B 2] 3  fo
R JE IR F| 2gn(A F 41 ) 25Hz) H5 A ik AR AR 200 B E M A E| 200Hz, A=A EAEH
B AL E T RN EN T M EAHIT 12K, —Hiks3h, REEBRERAN L EE
MK RBR. THA, THE. TRRMTIRE, 5 L MR8 b sl b 4 E R 5 iy 7F
HIEARD THAEH#ATX —RBE AT EN 90% (5825 B KA YK 50 L 3 25 8 o 41 IR 41 ),
The large Cells and batteries are firmly secured to the platform of the vibration machine without
BTk distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
Re/Fuiren;ent sinusoidal waveform with a logarithmic sweep from 7Hz to a peak acceleration of 1g, is maintained
oqutandard until 18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 2g, occurs (approximately 25Hz). A peak acceleration
of 2g, is then maintained until the frequency is increased to 200Hz. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular to the terminal face. Cells and batteries meet this
requirement if there is no mass loss, no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
Rem gk A | DU#SD2M: G — AMEIR 5 B T L B
S;:n I: bl#~b2#: first cycle in fully charged states;
wntys | D3#DAR: BT RAMEI A E
b3#~b4#: after 25 cycles ending in fully charged states.
M3 7T Before Mk G After e
Y REFK | AREE | pyss
Sample No. Wb E IT ¥ W & W E | FREE 8% 0 i Test result
(%) OCV (%)
ma(kg) va(V) mz(kg) V2(V)
bl1# 43.00 52.8 43.00 52.8 0.00 100.00 ]
b2# 43.00 52.8 43.00 52.8 0.00 100.00 @]
h3# 43.00 52.9 43.00 52.8 0.00 99.81 ]
b4# 43.00 52.8 43.00 52.8 0.00 100.00 @]
Eo LR VR DK REBER; FEX; O-RME. THA. MK, THE. BEK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly,
No Rupture & No Fire.

9005 1 K38
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F5 % 4 MR T E 4 A i
No. Appendix 4 Name of test Shock
S b A B R BB AR SRE B, T AR WA, Dk Eh 500,
9n=1/(30000 / mass) T /N E W IE B R &7, of R SURETE 1Ams, 4% = A I SR B0 1 o Y
HERBRAFEHEI R, EhF 18K, FRABEAFIRMANTEENR K. LER. LHA. &
R RBOR AT, S ELAF AR I M o 2 o AR K0 5 B T B v B R D T LA AT 3K — 1K
TR R 90% (ARSNGB BB AR .
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
FRUEZE R | support all mounting surfaces of each test battery. Each Large batteries shall be subjected to a half-sine
Requirement | shock of peak acceleration of 509, or acceleration (gn) =+/(30000 / mass) and pulse duration of 11
of Standard | milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting positions of the cell
or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no mass loss, no
leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.( NOTE: Mass is express in kilograms)
Rem gk A | DU#D2M: S — ANEIR 5 B T L B
S;um lo | bl#=b2#: firstcycle in fully charged states;
wntys | D3ADAR: B BAMEI Ak
b3#~b4#: after 25 cycles ending in fully charged states.
X #T Before MK g After
e ] FEFA | HEARE | 4.0y
(TR R ! MR EE R
Mass loss Residual Test result
SampleNo. | wywjmig | FgwE | #HWFE | FHLE (%) OCV(%)
ma(kg) va(V) m(kg) V2(V)
bl1# 43.00 52.8 43.00 52.8 0.00 100.00 O
b2# 43.00 52.8 43.00 52.8 0.00 100.00 0]
b3# 43.00 52.8 43.00 52.8 0.00 100.00 O
ba# 43.00 52.8 43.00 52.8 0.00 100.00 O
H: Lt V-HEAR; D-#EER; R-BRE; Rk O-TtR. THA. A&, TBE. TR

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

S PR EEP]

b 71 4 . The results in this report are relevant only to the sample(s) tested.
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F5
No.

ff % 5 MK T E 4 AR S B 48

Appendix 5 Name of test External short circuit

R B K
Requirement of
Standard

R AR I vt 2L o 4L B9 AD R A 5THMCJE, FE STHMC T M s 4l 4 % Kb i
ANT0.1Q B F M, LB S B A TR EEE 5THMCE4SEE D 1h, KEEENT,
ELA B M B M 4L 6h A SRR, bR A AN R IR A 170°C, FFHRB)E
6h P9 BL AR . B RAn I B

The cell or battery to be tested shall be temperature stabilized so that its external case temperature
reaches 5744°C and then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 5744 °C. This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 5744°C. The cell or
battery must be observed for a further six hours for the test to be concluded. Cells and batteries meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire within six hours of this test.

G RN

Sample status

bl#~b2#: % —AMEI T A 7

b1l#~b2#:. first cycle in fully charged states;

b3#~ba#: % —+ HAMEI T A TR A
b3#~b4#: after 25 cycles ending in fully charged states.

v o ; (SR il
Sfén:tél/f l\To_ Max Stﬁriﬁiﬁeﬁie(@) fis?r;su%}t %% Remark
b1# 60.2 0 /
b2# 59.9 0 /
b3# 59.5 o) /
ba# 60.4 o) /
E: DA, R-BR; FK; O-TMK, R#HE. TR
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.
2 F i SR AT, Wichiont written paraiaeton of IQTG, Culs Fegort shall not be quofed ur reprodused sxespt 1 full.
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% fif % 6 MK TE 4 A 7i 9=
No. Appendix 6 Name of test Crush
(ERTRAEL., K%, FH/ 00w EE/NT 18mm oy B i)
K R n R R ERANFEZEGFE, FEHERmA, £% —MEME LWEE XY
J 1.5cmfs, HrREFFLBAT, HEHAUT=ZMEFERZ —BERES
()i A ey 77 & 3£ 5| 13KN=0.78KN;
(b) Bt By B T P8 £ /> 100 24K 3K
(C) i R &k Fdn B E h 50% H UL k.
PRAE T B0 48 5 oL 3t L M\ 3k SE B — T o 4 q0 /R T v R A P E R T MG JE o [EAE D L R B AR
5NEEN T WM E. A E R —REFERR,
e | TR R B A LR LSS ER R A M I 170°C, B ARG TR P AR I JE 6 /NEF R
PR ER ;
Requirement ﬁﬁ@ﬁi\ %’E))}(%{\ %}?‘:@Ko
of Standard |Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 in
diameter): A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.
(a)The applied force reaches 13kN=+0.78kN;
(b)The voltage of the cell drops by at least 100mV;or
(c)The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by at least 200mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
Each test cell or component cell is to be subjected to one crush only. Cells and component cells meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly and
no fire during the test and within six hours after this test.
Cl#~C5#: % —AMEF 50% 8 FlE 2 &ty i ¥ o
FEERA |C1#~C5#:  first cycle at 50% of the design rated capacity of cell.

-

FHEXBERD L e
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Sample status (C6#~C10#: % — 1+ H AR 50% 8y 41 E 75 & & i %
C6#~C10#: after 25 cycles at 50% of the design rated capacity of cell.
¥t u B 2 JH i Xt o =2 OH H
tnpe (PERERBER gype| g | goge TERERBER ppael 4
Max External Test result| Remark Max External Test result| Remark
Sample No. | remperature(‘C) Sample No. | remperature(C)
Cil# 25.1 0 / Co# 25.0 0] /
C2# 25.3 0 / C# 25.2 0] /
C3# 25.2 0 / cs# 25.2 o] /
Cia#t 25.2 0] / Co#t 25.2 0] /
C5# 25.2 0] / cio# 25.3 0] /
E: DR, RBER; F-REK; O-LME. TBE. TRk,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.
i . The results in this report are relevant only to the sample(s) tested.
5005 AT 4 AR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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No. Appendix 7 Name of test Owercharge
7L L AL AR AN R A E S R B A, RIS/ RE R A T
(a) FEWMEPW B EES KT 18V B, K5 By 5 /N8 JE B B3 4 5 K 76 B B B i
frsk 22V B PR D #E
(b) Hl3& B Ay 70 o i JE KT 18V B, X0 By 5k /N WL JE B2 oA 70 L L JE B 1.2 1
B H 7O O A R IR TR 24h, R B 7 K R T AR AR R TR B o
e The charge current shall be twice the manufacturer's recommended maximum continuous charge
R AN current. The minimum voltage of the test shall be as follows:
equirement : ; -
of Standard (a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.
b4 | DL#D2#: % — MBI T AT R R
S;:n lo | bL#=b2#: firstcycle in fully charged states;
s | D3ADAH: B = BMEE A A
b3#~b4#: after 25 cycles ending in fully charged states.
MG MR 4R #E
Sample No. Test result Remark
b1# @] /
b2# @] /
b3# @] /
b4# 0] /
E: DR RBER; F-RXK; O-TMK, THR. TR,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

-

# . The results in this report are relevant only to the sample(s) tested.

fo 3| i A 3 % A dR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.

IQTC-QP-18-03-010

B
TESTING
CNAS L2322



Mtk PR ESN R A K BT RS K i 66 S BEE No:

i www.iqte.cn

FHEXBERD L e

GUANGZHOU CUSTOMS DISTRICT TECHNOLOGY CENTER SO

A~ o
CNAS
N 4

X
RS

01052000001350-2(E)

B4 . 510623

Add: Tower B, No.66 Huacheng Avenue, Zhujiang Xincheng, Tianhe District, Guangzhou, China Date: 2020-04-30
Website: www.iqte.cn Postcode: 510623
Page: 12 of 14
5 fif % 8 MRITE 4 ¢ 5, 1] 7 B,
No. Appendix 8 Name of test Forced discharge
I SR SR R LR SRR T 5 12V W B R B R, ARG E THE R 4
E Y B K R L A TR R B . R BT B AR B T RN R R AR
W%
kT Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
R §VE = 2 D.C. power supply at an initial current equal to the maximum discharge current specified by the
equirement i . . . L
of Standard manufagturer_. The spec_lfle(_j dlscharge_ current is to be obtained by connecting a resistive load of _the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere). Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
pogp A | CLLA~C20#: 5 — AN 52 & i by s
S;:n Ig\ C11#~C204#: first cycle in fully discharged states;
s | C21#-C30#: % RAMET T A MBS,
C21#~C30#: after 25 cycles in fully discharged states.
GETE R MK 2 R ik HERT MR 45 % &t
Sample No. Test result Remark Sample No. Test result Remark
Cli# 0 / C21# 0 /
Cl2# 0 / C22# 0 /
Cl3# ] / C23# 0 /
Cl4# ] / C244# 0 /
C15# 0 / C25# 0 /
Cle# 0 / C26# 0 /
Cl7# 0 / C27# 0 /
cist ] / C28t# 0 /
Cl9# 0 / C29# 0 /
C20# @] / C30# @] /
E: DR R-BEER; Rk O-TAR, TwR. T K.

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

-

o251k 558

i . The results in this report are relevant only to the sample(s) tested.
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3 5 ¥ ¥ /Battery and Cell

TissveriMencosy

UZENEGY
Product Name: Power Lite
Model: LO51100-A
Nominal Energy/Voltage: 5.1KWh/51.2V
Nominal Capacity: 100Ah
Dimension(W*D*H ) : 440*530*132mm
SHENZHEN UZ Energy Limited
http://www.uzenergy.com
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The results in this report are relevant only to the sample(s) tested.
Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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Statement
LARE R R AE LR
The test report is invalid without the official stamp of IQTC.
2 AWETHEAN . FRAKLEDALES TR
The test report is invalid without the signatures of Approver, Checker and Appraiser.
BAMERB LR, AEALREFHARE, THBLMEH AR E.
The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report

without written permission of IQTC.
4.7 P 5b s SRR B B BOFORE, EARAE B AR 4 An AR LRGSR AR T, A U A AR T B
AFEAEAT A X 5o

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
sk ifiEE AR, NTHEREZERTARAMBREAMAESY,
Obijection to the test report must be submitted to IQTC within 15 days
6. AR & A H R A A T
The test report is valid for the tested samples only.
TRt JCARE)S MEAFREAXE LS CL02 5 (RIHRFMELRE)
Inspection Address: Room C102, No.1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong,
China (Light Industry Testing Laboratory in Science City)
H, 1% (Tel): 020-38669019

B, F HF 48 (E-mail); itl@iqtc.cn

* ok % % 4p A Endof report * * * *

kA5 71 . The results in this report are relevant only to the sample(s) tested.
H@EE, RFSE T A H) A R4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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